HlTACHI LIST NO. F828

ELECTRIC TOOL PARTS LIST

M CORDLESS PLANER 1998-11-20
Model P 20DA (E1)




PARTS P 20DA
'TEM | copE No. { DESCRIPTION UNS‘ED REMARKS l
1 | 958709 | SPRING - - P ) ) ) O
o s | meseeacne |0 I
3 | 958-707 | FRONTBASE - R - o A
i a 79756;945 T\ﬁSCBﬁEV\NiPVLATE - o oy - 1
5 | 954-004 | TAPPING SCREW D4X16 5 !
6 J | SCALE BN - !
7 | s17-271 7! KNOB Asév j i - B 1 INCVIV_UDVB o
7 é?fz}g VLKNOB ASS'Y 77777 R % INCLUDGFQR USA CAN
8 | 949434 | BOLTWASHER M10(10PCS) - - -
9 | | NAME PLATE IRE Ii
7107L931 701 | BEARING LOCK - | 171 - B |
1 | 600-0VV TBALL BEARING sooovchPszs O |
”127#7311294 BEARING COVER B R T
13 | 314205 w FLAT HD. TAPPING SCREW D4X127 I o
14 | | HITACHI LABEL 1 r r
15 ‘L 314-207 E PULLEY (B) - I l B
| 307-028 | TAPPING SCHEW(W/FLANGE) D4X25(BLACK) "o R S
L sziq-oyviTséLLpEAmNG 6200VVCMPS2S 2 S
18 | 316-397 | CUTTER BLOCK ASS'Y |1 INCLUD.11,17 ]
9 | 879-418 | PLANER BLADES (1 PAIR) 2 | |
i g | 314-740 | SETPLATE (B) (1 PAIR) 2 ] |
%?L 314-754 | SETPLATE(A) - gsz S
22 | 949-423 7\‘ WASHER M4 (10 PCS.) 4 | ?
.23 J 949-213 iMEC”'NE SCREW M4X5 (10 PCS.) S T S ‘, .
24 | 316398 | BLADE HOLDER 1
25 | 990-669 j BOLT (W/WASHER) M6X18 Ji S
| 2 | oieaz | seLTcovem®) 1 ]
27 | 314208 BELT R B . S
| 28| 014206 PULLEY(A) o
29 ’ 314-302 | END BRACKET 1
i 30 | 314-301 | BEARING COVER 1 S
31 | 309470 TAPPINGSCREW(WFLANQEZP4X12(BMCK) 2 -
| 32 | 314-288 | MOTOR WITH FAN 1 |
33 | 314-303 | HOUSING o 1 S
34 | 307-887 , MACHINE SCREW (W/WASHER) M3.5X6 3 i
35  314-290 # TERMINAL (BROWN) 1! ] - L
36 l 317-272 | INTERNAL WIRE 1 S
37 | 31429 rlJEBMilyALi(iBVLUE) ] 1 - f
38 980-061 . SWITCH (1P SCREW TYPE) W/O LOCK 1 o
39 317-273 | INTERNAL WIRE 1! ‘
40 | 958715 | TAPPING SCREW D4X10 2 o
41 | 996-118 | HOLDER SPRING i 2 S -
42| 308-037 | TERMINAL PIECE R S R ) ]
| 43 | swsoe | manble R ,
44 | 301-631  SPRING (F) 1
| 45 © 314299 | KNOB 1 - |
| 46 310-378 tBAITEBY EB 128 (W/ENGLISH N. P) 1 ) - B -
46 L 310-453  BATTERY EB 12B (W/ENGLISH N.P.) 1 FORUSA.CAN B i )
48 940-633  REAR BASE N L -
|
| \ !
% : ALTERNATIVE PARTS 11 - 98



STANDARD ACCESSORIES

P 20DA

ITEM l 'NO.
NoO. | CODENO. - DESCRIPTION - USED‘L 7 (REMARKS
501 | 314-306 | CASE 1
502 | CHARGER (MODEL UC 14YF) 1 - ’ )
503 | 940-543  BOX WRENCH 10MM ; 1 ’ - o
504 | 316-419 | SET GAUGE 1 o )
[ T - - — S - | = - = - —_ T —
T
e B hi _ o o .
R }
) S . . R [
e e - ; ‘ - e e
+ o B
Ll o L i
- S : _|L S ]
\ .
OPTIONAL ACCESSORIES
ITEM ‘ NO.
| No. | CODENO.  DESCRIPTION —  lusep| REMARKS
601 | 314-746 | PLANER BLADES 82MM (1 PAIR) 1
602 | 315-754 | BATTERY EB 12S (W/ENGLISH N.P) 1
603 | 940-655 ' GUIDE ASS'Y 1 INCLUD.604
604 | 940-650 | STOPPER SCREW M5X14 1
605 314-767 BLADE SHARPENING 1 l
I
o e ] R
S L
|
1]
|
|
O | I
R B L
]
‘ [
- - . i - S
O
R ) 7777{L S
L A N o
i | i‘

11 -98

* : ALTERNATIVE PARTS




)—N—O- L

ITEM . -oDE NO. DESCRIPTION l&%% REMARKS

[ e
[ ,,*?*A** o I
. U S S _ _ e _ el ,‘, i
N A I S I A _ f,,i
I e

R - e

| ]

i . -
fg%hffggf o )
B . 14L17777*f;;!774;j

o e ) S

| R B
L o I o ]

\ S SO R fifiifi_r,,,
N R R R o

i e o - o —1

I |
| |
e o f:;;,fgr,lkff
I o . B R
| :
e . | o
| | '
| R S -

I N D
T I |
- R, R R
e o
——— ——— 77Jr,,,1,7i7i _ - ﬁ,

Printed in Japan 11 — 98
(981120 N)



